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Mode: 802.11n
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 2437MHz
Channel: 6

Field Strength (dBuVv/m)
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Plot 7-569. Radiated Restricted Lower Band Edge Measurement Antenna WF7b

Mode: 802.11n
Data Rate: MCS4
Distance of Measurements: 3 Meters
Operating Frequency: 2437MHz
Channel: 6

Field Strength (dBuV/m)
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Plot 7-570. Radiated Restricted Lower Band Edge Measurement Antenna WF7b
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Mode: 802.11n
Data Rate: MCS7
Distance of Measurements: 3 Meters
Operating Frequency: 2437MHz
Channel: 6
PASS ci o RBWIMHZ - peak: 2390.00 MHz, 59.53 dBuV/m
vy Ofset 10138 SwT: 1.0ms Avg: 2390.00 MHz, 44.23 dBuV/m
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Plot 7-571. Radiated Restricted Lower Band Edge Measurement Antenna WF7b

Mode: 802.11n
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 2437MHz
Channel: 6
PASS puerage Trace RBW: 1Mz Peak: 2484.07 MHz, 59.84 dBuV/m
pvg Offset: 10498 SWT: 1.0ms  Avg: 2484.65 MHz, 44.07 dBuV/m
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Plot 7-572. Radiated Restricted Upper Band Edge Measurement Antenna WF7b
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Mode: 802.11n
Data Rate: MCS4
Distance of Measurements: 3 Meters
Operating Frequency: 2437MHz
Channel: 6
PASS ook Tlace  REBWLIMHZ - peak: 2483.73 MHz, 62.17 dBuV/m
pug Offset: 11%52‘3,% SWT: 1.0ms Avg: 2487.53 MHz, 44.21 dBuV/m
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Plot 7-573. Radiated Restricted Upper Band Edge Measurement Antenna WF7b

Mode: 802.11n
Data Rate: MCS7
Distance of Measurements: 3 Meters
Operating Frequency: 2437MHz
Channel: 6
PASS pesk Trace. © SEW % m:g Peak: 2487.53 MHz, 62.33 dBuV/m
ﬁ:gk%?féiﬁ 11%‘3%% SWT: 1.0ms _Avg: 2483.96 MHz, 45.77 dBuV/m
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Plot 7-574. Radiated Restricted Upper Band Edge Measurement Antenna WF7b
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Mode: 802.11n
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 2442MHz
Channel: 7
PASS P feace \F},gw: % m:; Peak: 2483.84 MHz, 63.87 dBuV/m
ﬁ;;—’k%fffge;t 10498 SWT: 1.0ms Avg: 2483.61 MHz, 47.45 dBuV/m
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Plot 7-575. Radiated Restricted Upper Band Edge Measurement Antenna WF7b

Mode: 802.11n
Data Rate: MCS4
Distance of Measurements: 3 Meters
Operating Frequency: 2442MHz
Channel: 7
PASS beaiTrace RBWL1MHZ - peak: 2484.53 MHz, 64.24 dBuV/m
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Plot 7-576. Radiated Restricted Upper Band Edge Measurement Antenna WF7b
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Test Report S/N: Test Dates: EUT Type:

) Page 348 of 430
1C2311270063-03.BCG 11/29/2023 - 3/7/2024 Tablet Device

V 10.6 09/14/2023
Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.



@ clement

Mode: 802.11n
Data Rate: MCS7
Distance of Measurements: 3 Meters
Operating Frequency: 2442MHz
Channel: 7
PASS P feace \F},gw: % m:; Peak: 2492.24 MHz, 65.29 dBuV/m
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Plot 7-577. Radiated Restricted Upper Band Edge Measurement Antenna WF7b

Mode: 802.11n
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 2447MHz
Channel: 8
PASS Ponk Pace e \F}EW % m:; Peak: 2483.61 MHz, 64.83 dBuV/m
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Plot 7-578. Radiated Restricted Upper Band Edge Measurement Antenna WF7b

FCC ID: BCGA2902 MEASUREMENT REPORT Approved by:
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Mode: 802.11n
Data Rate: MCS4
Distance of Measurements: 3 Meters
Operating Frequency: 2447MHz
Channel: 8
PASS peak Tace RBWLIMHZ - Peak: 2484.65 MHz, 66.33 dBuV/m
pug Offset: 11%52‘3,% SWT: 1.0ms Avg: 2483.73 MHz, 51.19 dBuV/m
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Plot 7-579. Radiated Restricted Upper Band Edge Measurement Antenna WF7b

Mode: 802.11n
Data Rate: MCS7
Distance of Measurements: 3 Meters
Operating Frequency: 2447MHz
Channel: 8
PASS pesk Trace. © SEW % m:g Peak: 2483.73 MHz, 69.11 dBuV/m
’é:é‘k%?féiﬁ 11%‘3%% SWT: 1.oms _Avg: 2483.84 MHz, 51.22 dBpV/m
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Plot 7-580. Radiated Restricted Upper Band Edge Measurement Antenna WF7b
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Mode: 802.11n
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 2452MHz
Channel: 9
PASS P feace \F},gw: % m:; Peak: 2486.14 MHz, 60.83 dBuV/m
ﬁ;;—’k%fffge;t 10498 SWT: 1.0ms Avg: 2483.73 MHz, 47.90 dBuV/m
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Plot 7-581. Radiated Restricted Upper Band Edge Measurement Antenna WF7b

Mode: 802.11n
Data Rate: MCS4
Distance of Measurements: 3 Meters
Operating Frequency: 2452MHz
Channel: 9
PASS pek trace  RBWC1MHZ - peak: 2484.42 MHz, 67.19 dBuV/m
ﬁ;gk%f{geeﬁ 11%3‘3,33 SWT: 1.0ms Avg: 2484.19 MHz, 50.97 dBuV/m
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Plot 7-582. Radiated Restricted Upper Band Edge Measurement Antenna WF7b
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Mode: 802.11n
Data Rate: MCS7
Distance of Measurements: 3 Meters
Operating Frequency: 2452MHz
Channel: 9
PASS P feace \F},gw: % m:; Peak: 2486.49 MHz, 68.68 dBuV/m
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Plot 7-583. Radiated Restricted Upper Band Edge Measurement Antenna WF7b

Mode: 802.11n
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 2457MHz
Channel: 10
PASS beaiTrace RBWLL1MHZ - peak: 2483.50 MHz, 66.47 dBuV/m
ﬁ;gk%f{geeﬁ 11%3‘3,“3 SWT: 1.0ms Avg: 2483.50 MHz, 51.00 dBuV/m
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Plot 7-584. Radiated Restricted Upper Band Edge Measurement Antenna WF7b
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Mode: 802.11n
Data Rate: MCS4
Distance of Measurements: 3 Meters
Operating Frequency: 2457MHz
Channel: 10
PASS P feace \F},gw: % m:; Peak: 2483.61 MHz, 67.23 dBuV/m
ﬁ;;—’k%fffge;t 10548 SWT: 1.0ms Avg: 2483.50 MHz, 51.03 dBuV/m
140 A
E
S 120 -
3
0]
z
= 100 A
©
C
[
580 A
wv
he)
[
i 60
40

2426.0 2437.5 2449.0 2460.5 2472.0 2483.5 2495.0 2506.5 2518.0 2529.5 2541.0
Frequency (MHz)

Plot 7-585. Radiated Restricted Upper Band Edge Measurement Antenna WF7b

Mode: 802.11n
Data Rate: MCS7
Distance of Measurements: 3 Meters
Operating Frequency: 2457MHz
Channel: 10
PASS beaiTrace RBWCL1MHZ - peak: 2483.61 MHz, 66.82 dBuV/m
ﬁ;gk%f{geeﬁ 11%3‘3,33 SWT: 1.0ms Avg: 2483.96 MHz, 50.77 dBuV/m
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Plot 7-586. Radiated Restricted Upper Band Edge Measurement Antenna WF7b
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Mode: 802.11n
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 2462MHz
Channel: 11
PASS P feace \F},gw: % m:; Peak: 2484.99 MHz, 65.41 dBuV/m
ﬁ;;—’k%fffge;t 10498 SWT: 1.0ms Avg: 2483.50 MHz, 50.96 dBuV/m
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Plot 7-587. Radiated Restricted Upper Band Edge Measurement Antenna WF7b

Mode: 802.11n
Data Rate: MCS4
Distance of Measurements: 3 Meters
Operating Frequency: 2462MHz
Channel: 11
PASS beaiTrace RBWCIMHZ - peak: 2485.11 MHz, 67.67 dBuV/m
ﬁ;gk%f{geeﬁ 11%3‘3,33 SWT: 1.0ms Avg: 2484.07 MHz, 49.58 dBuV/m
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Plot 7-588. Radiated Restricted Upper Band Edge Measurement Antenna WF7b

FCC ID: BCGA2902 MEASUREMENT REPORT Approved by:
IC: 579C-A2902 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

) Page 354 of 430
1C2311270063-03.BCG 11/29/2023 - 3/7/2024 Tablet Device

V 10.6 09/14/2023
Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.



@ clement

Mode: 802.11n
Data Rate: MCS7
Distance of Measurements: 3 Meters
Operating Frequency: 2462MHz
Channel: 11
PASS P feace \F},gw: % m:; Peak: 2484.76 MHz, 68.81 dBuV/m
?:;—’k%?féiﬁ 10 o SWT: 1.0ms _Avg: 2485.45 MHz, 47.46 dBuV/m
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Plot 7-589. Radiated Restricted Upper Band Edge Measurement Antenna WF7b

Mode: 802.11n
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 2467MHz
Channel: 12
PASS beaiTrace RBWL1MHZ - peak: 2483.50 MHz, 62.65 dBuV/m
ﬁ;gk%f{geeﬁ 11%3‘3,“3 SWT: 1.0ms Avg: 2483.61 MHz, 51.21 dBuV/m
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Plot 7-590. Radiated Restricted Upper Band Edge Measurement Antenna WF7b
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Mode: 802.11n
Data Rate: MCS4
Distance of Measurements: 3 Meters
Operating Frequency: 2467MHz
Channel: 12
PASS g . RBW: 1MHz  peak: 2484.88 MHz, 65.36 dBuV/m
?:;—’k%?féiﬁ 1058 SwT: 1.oms  Avg: 2483.50 MHz, 50.73 dBuV/m
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Plot 7-591. Radiated Restricted Upper Band Edge Measurement Antenna WF7b

Mode: 802.11n
Data Rate: MCS7
Distance of Measurements: 3 Meters
Operating Frequency: 2467MHz
Channel: 12
PASS beaiTrace RBWLL1MHZ - peak: 2483.50 MHz, 67.95 dBuV/m
ﬁ;gk%f{geeﬁ 11%3‘3,33 SWT: 1.0ms Avg: 2484.65 MHz, 48.49 dBuV/m
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Plot 7-592. Radiated Restricted Upper Band Edge Measurement Antenna WF7b
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Mode: 802.11n
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 2472MHz
Channel: 13
PASS g . RBW: 1MHz  peak: 2483.50 MHz, 66.83 dBuV/m
?:;—’k%?féiﬁ 10498 SwT: 1.oms  Avg: 2483.50 MHz, 50.97 dBuV/m
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Plot 7-593. Radiated Restricted Upper Band Edge Measurement Antenna WF7b

Mode: 802.11n
Data Rate: MCS4
Distance of Measurements: 3 Meters
Operating Frequency: 2472MHz
Channel: 13
PASS beaiTrace RBWLL1MHZ - peak: 2483.50 MHz, 68.65 dBuV/m
ﬁ;;‘k%?féiﬁ 11%3‘3,% SWT: 1.0ms Avg: 2483.50 MHz, 51.19 dBuV/m
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Plot 7-594. Radiated Restricted Upper Band Edge Measurement Antenna WF7b
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Mode: 802.11n
Data Rate: MCS7
Distance of Measurements: 3 Meters
Operating Frequency: 2472MHz
Channel: 13
PASS P feace \F},gw: % m:; Peak: 2483.50 MHz, 68.14 dBuV/m
ﬁ;;—’k%fffge;t 10648 SWT: 1.0ms Avg: 2483.50 MHz, 50.96 dBuV/m
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Plot 7-595. Radiated Restricted Upper Band Edge Measurement Antenna WF7b

Mode: 802.11ax - SU
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 2412MHz
Channel: 1
PASS puerage Trace RBW: 1Mz peak: 2388.32 MHz, 64.69 dBuV/m
vy Ofset 08 SWT: 1.0ms Avg: 2390.00 MHz, 50.47 dBuV/m
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Plot 7-596. Radiated Restricted Lower Band Edge Measurement Antenna WF7b
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Mode: 802.11ax - SU
Data Rate: MCS4
Distance of Measurements: 3 Meters
Operating Frequency: 2412MHz
Channel: 1
PASS P feace \F},gw: % m:; Peak: 2389.88 MHz, 64.74 dBuV/m
ﬁ;;—’k%fffge;t {,06‘3;’53 SWT: 1.oms Avg: 2389.64 MHz, 50.76 dBuV/m
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Plot 7-597. Radiated Restricted Lower Band Edge Measurement Antenna WF7b

Mode: 802.11ax - SU
Data Rate: MCS9
Distance of Measurements: 3 Meters
Operating Frequency: 2412MHz
Channel: 1
PASS bk Trace  RBW:1MHZ - peak: 2389.40 MHz, 68.67 dBuV/m
ﬁ;gk%f{geeﬁ %_,06%,"53 SWT: 1.0ms Avg: 2389.40 MHz, 47.69 dBuV/m
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Plot 7-598. Radiated Restricted Lower Band Edge Measurement Antenna WF7b
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Mode: 802.11ax - SU
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 2417MHz
Channel: 2
PASS g o RBW: 1MHz  peak: 2390.00 MHz, 66.18 dBuV/m
ﬁ;gk%fgigﬁ%%ﬁ% SWT: L.oms Avg: 2390.00 MHz, 50.86 dBuV/m
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Plot 7-599. Radiated Restricted Lower Band Edge Measurement Antenna WF7b

Mode: 802.11ax - SU
Data Rate: MCS4
Distance of Measurements: 3 Meters
Operating Frequency: 2417MHz
Channel: 2
PASS pek trace  RBWC1MHZ  peak: 2390.00 MHz, 65.72 dBuV/m
ﬁ;gk%f{geeﬁ %_,062,"53 SWT: 1.0ms Avg: 2390.00 MHz, 50.16 dBuV/m
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Plot 7-600. Radiated Restricted Lower Band Edge Measurement Antenna WF7b
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Mode: 802.11ax - SU
Data Rate: MCS9
Distance of Measurements: 3 Meters
Operating Frequency: 2417MHz
Channel: 2

Field Strength (dBuV/m)

PASS g . RBW: 1MHz  peak: 2389.64 MHz, 68.76 dBuV/m
Aig Offset: 10 208 Avg: 2389.88 MHz, 50.19 dBuV/m

Peak Offset: 9.6dB SWT: 1.0ms
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Plot 7-601. Radiated Restricted Lower Band Edge Measurement Antenna WF7b

Mode:
Data Rate:

802.11ax -

SuU

MCS2

Distance of Measurements: 3 Meters

Operating Frequency:

Channel:

Field Strength (dBuV/m)

2422MHz

3

Average Trace RBW: 1 MHz .
PASS iﬁ%“&%‘e’i osqs VBW: 3 MHz Peak: 2389.52 MHz, 64.43 dBuV/m

Avg Offset 9848 SUT- T ome  Avg: 2389.76 MHz, 50.88 dBuV/m
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Plot 7-602. Radiated Restricted Lower Band Edge Measurement Antenna WF7b
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Mode: 802.11ax - SU
Data Rate: MCS4
Distance of Measurements: 3 Meters
Operating Frequency: 2422MHz
Channel: 3
PASS P feace GEW: % m:; Peak: 2389.64 MHz, 66.86 dBuV/m
ﬁ;;—’k%fffge;t {,06‘3;’,33 SWT: 1.oms Avg: 2390.00 MHz, 50.75 dBuV/m
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Plot 7-603. Radiated Restricted Lower Band Edge Measurement Antenna WF7b

Mode: 802.11ax - SU
Data Rate: MCS9
Distance of Measurements: 3 Meters
Operating Frequency: 2422MHz
Channel: 3
PASS pek trace  RBWC1MHZ  peak: 2389.76 MHz, 67.24 dBuV/m
ﬁ;gk%f{geeﬁ %_,06%,"53 SWT: 1.0ms Avg: 2389.64 MHz, 51.20 dBuV/m
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Plot 7-604. Radiated Restricted Lower Band Edge Measurement Antenna WF7b

FCC ID: BCGA2902 MEASUREMENT REPORT Approved by:
IC: 579C-A2902 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

) Page 362 of 430
1C2311270063-03.BCG 11/29/2023 - 3/7/2024 Tablet Device

V 10.6 09/14/2023
Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.





